N . PARTS CATALOG

HYDRA-RAM 1190 VB
MANURE SPREADER

Built by PIK RITE

Pik Rite, Inc

60 Pik Rite Lane
Lewisburg, PA 17837
Phone: 800-326-9763
Fax: 570-523-8175
www.pikrite.com

November 21, 2014



http://www.pikrite.com/




1190 VB HYDRA-RAM MANURE SPREADER

HYDRA-RAM 1190VB MANURE SPREADER

(SPECIFICATIONS AND DESIGN SUBJECT TO CHANGE WITHOUT NOTICE)




DIRECTION ARROW

ARROWS ARE USED WITH ILLUSTRATIONS TO INDICATE THE

FRONTOF THE UNI TTHAND®|I SNDHANE& TSI DES ARE
DETERMINED BY FACING THE DIRECTION OF MACHINE FORWARD

TRAVEL.

BOX ENCLOSED ILLUSTRATIONS

A REFERENCE NUMBER, SHOWN IN THE PARTS LIST, IS
ASSIGNED TO A BOX ENCOMPASSING ALL PARTS SOLD AS A
SERVICE ASSEMBLY.

REFERENCE NUMBER IDENTIFICATION

000-099 PARTS USED FOR ASSEMBLY

100-199 BOLTS & FASTENERS

800-899 REPLACEMENT PARTS OR SERVICE ASSEMBLIES 1
USED TO REPLACE OR REBUILD COMPONENTS OF THE
MACHINE



TABLE OF CONTENTS

7109-1-1 VB MAIN FRAME & SIDE PANELS ... uuiiiiitiiieiiiie ettt e sttt ettt ettt e smb e et e e e snbe e e s be e e e nnaeeeaneeas 8
7103-1-2 MAIN FLOOR & GUIDES FOR SLIDING FLOOR ....cciitiiiiiiiieeiiiiiesitiieesieee s siiee e sieee s e e e 10
7103-1-3  SLIDING FLOOR .....uiiiitiieeeiete ettt ettt ettt e e e e e e e e e e e e e een e e et eenn e e e eesna e e eeennnaeenens 12
7109-1-4  IMOVING PANEL ...ttt eeet ettt et e e e e e e e e e e e e e e ee e e e een e e e e eenn s e e eenna e eeeennnaeenens 14
7109-1-5 FRONT PANELS & SHIELDS, VB ....cciutiiiiiiiiieiiiie ettt ettt sttt et e e e e e e e e e 16
7109-1-7 ENDGATE, 1190VB ...ttt e e e e e e e e e e e e e e e et e e e e enna e e e rennnaeenens 18
7103-1-8 FRONT SPLASH GUARD .....uttiiiiiieeiuieeeaitteeeatteeassteesaasseesasseesaasseesansseesasteesasseessnseesansseessnnneesanes 20
7103-1-10  WALKING BEAM. ... ittt ettt e e et e e e e e et e e e e eena e e e e eeaa e e e e esna e eeeesnnnaeanees 22
7109-1-10 WALKING BEAM, DRUM BRAKES . .uuietiitiiie ittt ettt s e e e e e s e e s st s e e et s e ea s e e e enees 24
7109-1-10.1 HYDRAULIC ASSEMBLY .....ciiiitittttiiiaaeeeeteeeastis s e e e e e e e esssaas e n e e e e et e eeesaab i n e e e e e e e e ennnnnnnnaeeees 26
7103-1-11 HUBS & SPINDLE, TIRES & WHEELS, IMPLEMENT ..cutittiitiitiiceteetieeneeaesteeneensssneenseasensenssensenens 28
7109-1-11 TIRES & WHEELS, (IMPLEMENT TIRES), DRUM BRAKES ......cctutiiiiiiieieiiieiiiiine e e e e eeeeennnn e 30
7103-1-12 HUBS & SPINDLES, TIRES & WHEELS, TRUCK .. ..uiititetiitietceeetee e eaesaseneeassaseaseasensenssansenens 32
7109-1-12 1190VB WEIGH SCALE SYSTEM - W/ AUTOLOG GPS ......ouiiiiiiiiiiiiiiiiiii 34
7109-2-1 1,000 RPM, 1-3/8' CV DRIVELINE, FRONT .. ctuiitiiiiiiiteii et ee e e e e e e e st s e e e aae e et s eaneeeneeeans 36
T109-2-2  DRIVELINE, REAR ..ottt ittt ettt e e et e e et et e e e ea s e e et e et s ea e eb et e ea s et e e e eassansenees 40
7109-2-3 1,000 RPM, 1-3/4" CV DRIVELINE ....uuittuituuieetteeieeeeeeete et e et esaaee st ssaaseen s st s st ssansesaesranseensesnnees 44
7109-2-5 MAIN DRIVE SHAFT & SHIELDS ....ccetttuuuiiaeeeetieeeiiiia e e e et e eeessa e e e e e e e ee e e e e e e e e e e snnnnne e e e ees 46
7109-2-7 1190VB MAIN BEATER, S.N.'S 71111000 ...cu e e e e e e e e e e eas 48
7109-2-7.1 GEAR BOX, MAIN BEATER .. cuuiitiitiitiiiie et e et e et e e e e st e e e eas s b e s e eb et e ea s e b s enseaseaneenrens 52
7109-2-7TA  MAIN BEATER, S.N.'S =71110016.....ccuiieiiiiiiii et e e e e e e e e e e e e a s s e enens 54
7109-2-7C  1190VB MAIN BEATER W/ COUNTERBALANCE KNIVES ONLY ....uuuuiiuiiiiiiiiiiiiiiniiiinniniinnnnnnnnnnnnnnes 58
7109-3-1 HYDRAULICS, CONTROL VALVE TO PUSH OFF CYLINDERS ...cvuieuiitieniiniiieeniensesneensenseensenssaeenens 62



7109-3-2

7103-3-3

7103-3-4

7103-3-5

7103-3-6

7103-3-7

7103-4-2

7103-4-3

7103-4-4

7109-4-5

7109-4-6

7109-4-7

7009-4-8

HYDRAULICS, ENDGATE CYLINDERS ... .citttuuaiiettuaaaeeatiaaeeesnaaeaeesnaaeaeessnnaeeeesnnaeeeesnnnaaeeesnnnsnns 64
IMIAIN CYLINDER ...ttt e e ettt e ettt e e e ettt e e e e et e e e ettt e e e e e e e e e e e e b e e e e e eb e e e e esba e e e eeaba e eaeennanaens 66
SECONDARY CYLINDER. ...cctuuitttttiaeaeett e eeeeat e e aeeaaa e e e eesaa e e aeesaa e eeeesaa e eeeesaa e aeeeesan s eeeesnanaeaeesnnns 68
ENDGATE CYLINDER ...ttt ettt e ettt e e e ettt e e e et e e e et et e e e e eea e e e e e ea e e e e e eaa e e e eeeaa e e e eenna e eaeennnnaas 70
OPTIONAL CONTROL VALVE, CLOSED CENTER HYDRAULIC SYSTEM....cuiiiiiniiriiieeeeieeeeeee e 72
OPTIONAL CONTROL VALVE, OPEN CENTER HYDRAULIC SYSTEM .uuivuiiiiiiiiiiiiiieeeeeeeee e 74
SAFETY TOW CHAIN ...ttt ettt e et e ettt e e e ettt e e e e e et s e e e e e et e e e eeba e e e e eeba e e e eeean e e eeesnaeeaeennnns 76
JACK STAND ..ttt e ettt e e ettt oot ettt e e e ettt e e e e ett e e e et taa e e e et eaa e e e e e e b e e e e ee b e e e eeta e e e eenn e e aeeraans 78
SIMV EMBLEM & BRACKETS ...ttt ittt ettt e ettt e e et e e e e et e e e e e et e e e e e eaa e e e e eeba e e aeeenans 80
DECALS, FRONT OF SPREADER ...ccuititniitiiteetietiet e easaas ettt s eas et s st eassansea et s e erssansrnreasenrenns 82
DECALS, SIDES & REAR. .. itiiitiitii ittt et e e e et e e e e s e e et e e e e a s e e e e e b e e ea s s e rneebeenrenss 84
IMANUAL HOLDER ...ttt ettt ettt ettt e et e e et e e et e e et e e et e e e ea e e e e e e eaa e e et e eennneees 86
LIGHT ASSEMBLY, LED ... e e e e e e b e e e enaenas 88



PARTS
CATALOG




7109-1-1 VB Main Frame & Side Panels
Ref  Part No. Description Parts 1 Will Fit SN Remarks
Assembly

1 PR22479 I\S/I;rigalijréarme Weldment, 1190 Vertical Beater 1

2 PR44542 Panel, Side, 1190 Spreader 2

3 PR38365 Angle, Sliding Floor 2

4 PR39185 Bumper Rail, Top Rail Protector 2

5 PR30289 Cylinder Pin 1

6 PR58806 Retaining Ring, 63/64' (.984) Shaft Size, External 2

7 PR5055 End Cap,Side Cover,1190 Vert. Spreader 1

8 PR5056 End Cap,Side Cover,Right,1190 Vert. Spreader 1

9 PR22488 Steel Board, Spreader Spacer 2
10 PR5057 Shield, Side Board Cover, 1190 Spreader 2
101 BL-6-125-C 3/8 UNC X 1 1/4 CARRIAGE BOLT GR5 ZINC 20
102 BL-6-150-C 3/8 UNC X 1 1/2 CARRIAGE BOLT GR5 ZINC 34
103 BL-6-175-C 3/8UNC X1 CARRIAGE BOLT GR5 ZINC 30
104 BL-6-250-H 3/8-16 X 2 1/2 HH C/S GR5 ZC 6
105 BL-6-300-H 3/8 UNC X 3 HH C/S BOLT GR5 ZINC 3
106 BL-6-350-H 3/8-16 X 3 1/2 HEX CAP G5 ZC 2
107 BL-6-400-H 3/8-16 X 4 HEX CAP G5 ZC 1
108 BL-6-N 3/8-16 HEX NUTS zC 84
109 BL-6-LW 3/8 SPLIT LW zZC 84
110 BL-6-SW 3/8 SAE FW zC 30
111 BL-6-FW 3/8 USS FW zC 66
112 BL-6-LN 3/8 UNC FIN HEX LOCK NUT NE A563 GrA ZINC 12
113 BL-6-FFW 3/8 Finish Fender Washer, 2' OD, ZC 8
114 BL-7-FWSS 7/16' Stainless Steel Flat Washer 8




109-1-1

.
N FRAME & SIDE PANELS

=

l

VB MA




7103-1-2 Main Floor & Guides for Sliding Floor
Ref  Part No. Description Parts 1 Will Fit SN Remarks
Assembly
1 PR33358 Slide, Wood, Front, Spreader 2
2 PR33279 Panel, Main Floor, Spreader, 790,1190 1
3 PR22499 Wear Plate 2
4 PIN-C4-32 Cotter Pin .25 x 2' 2
5 PR33555 Angle 1
6 PR32639 Support, Cylinder, UHMW 1
7 PR22495 Floor Retainer, 1190, 2-Piece Floor 1
101 BL-6-150-H 3/8-16 X 1 1/2 HEX CAP G5 ZC 4
102 BL-6-125-C 3/8 UNC X 1 1/4 CARRIAGE BOLT GR5 ZINC 2
103 BL-6-100-H 3/8 UNC X 1 HH C/S BOLT GR5 ZINC 2
104 BL-6-LN 3/8 UNC FIN HEX LOCK NUT NE A563 GrA ZINC 18
105 BL-6-FW 3/8 USS FW ZC 20
106 BL-6-SW 3/8 SAE FW zZC 4

10




¢ 10a-1—
MAIN FLOOR & GUIDES FOR SLIDING FLOOR

11




7103-1-3  Sliding Floor
Ref  Part No. Description Parts 1 Will Fit SN Remarks
Assembly
1 PR23219 Support, Cylinder Mount, Sliding Floor 1
2 PR25873 Sliding Floor, Inside, Spreader, 790,1190 1
3 PR30289 Cylinder Pin 1
4 PR33352 Belting, Bottom Bed Scraper, Sliding Floor 0
4 PR33353 gl;r%alzgtrtom Bed Scraper, Sliding Table, Slurry, 1
5 PR33354 Retaining Bar, Sliding Floor, 790,1190 0
5 PR33355 Bottom Bed Scraper, Sliding Floor, Slurry, Spreader 1
6 PR38758 Plastic Guide, Hydraulic Cylinder, Sliding Floor 1
7 PR38760 Plug, Sliding Floor, Spreader 1
8 PR44533 Panel, Sliding Floor, Spreader 790,1190 1
9 PR58806 Retaining Ring, 63/64' (.984) Shaft Size, External 2
101 BL-10-LW 5/8 SPLIT LW ZC 1
103 BL-8-200-35H8 0.8 x 16mm-2.0 x 35 Gr 8 HH Bolt Zinc Coated 1
104 BL-6-350-C 3/8 UNC X 3 1/2 CARRIAGE BOLT GR5 ZINC 2
105 BL-5-125-SS 5/16-18 x 1 1/4 Hex Cap, Stainless Steel 8
106 BL-10-150-H 5/8-11 X 1 1/2 HEX CAP G5 ZC 4
107 BL-5-075-H 5/16-18 X HEX CAP G5 zZC 2
108 BL-6-SW 3/8 SAE FW zC 2
109 BL-10-LN 5/8-11 HEX LN NE zZC 4
110 BL-10-SW 5/8 SAE FW ZC @ 9
111 BL-5-FW 5/16 USS FW ZC 10
112 BL-5-LW 5/16 SPLIT LW zC 10
113 BL-6-N 3/8-16 HEX NUTS zC 2
114 BL-6-LW 3/8 SPLIT LW zC 2

12




[-3

/103~
oL IDING FLOOR




7109-1-4

Ref

10

11
101
102
103
104
105
106
107
109
110
111
113

114

Part No.

PR22463
PR25877
PL-0024
PR33445
PR33447
PR33441
PR33443
PR34750
PR34751
PR34268
PR50503
BL-6-075-C
BL-6-125-C
BL-6-150-C
BL-5-125-SS
BL-M16-40
BL-6-075-H
BL-6-SW
BL-10-FW-8
BL-5-FW
BL-5-LW
BL-6-N

BL-6-LW

Moving Panel

Description

Extension, Moving Panel, 1190

Moving Panel Wldmt, 1190vb

Plastic, Nylon, 1- ' Hole Plug, Locking, Unvented
Retainer Bar, Side, Moving Panel

Belting, Moving Panel, Side

Flap, Moving Panel Scraper Belting, Bottom
Retaining Bar, Moving Panel, Bottom

Guide, Plastic, Cylinder Holder, Moving Panel
Guide, Plastic, Cylinder Mount, Lower, Moving Pnl
Retainer Bar, Top, Side Scraper, Moving Panel
Pusher Shield Extension, 1190 Vert.

3/8 UNC X CARRIAGE BOLT GR5 ZINC

3/8 UNC X 1 1/4 CARRIAGE BOLT GR5 ZINC
3/8 UNC X 1 1/2 CARRIAGE BOLT GR5 ZINC
5/16-18 x 1 1/4 Hex Cap, Stainless Steel

Hex Bolt, 16mm x 40mm

3/8-16 X HHCS G5 zC

3/8 SAE FW zZC

5/8' Grade 8 Flat Washer

5/16 USS FW ZC

5/16 SPLIT LW zC

3/8-16 HEX NUTS zC

3/8 SPLIT LW zC

14

Parts i

Will Fit SN

Assembly
1

34

36

Remarks



7109-1-4
MOVING PANEL <A

15




7109-1-5 Front Panels & Shields, VB
Ref  Part No. Description Parts 1 Will Fit SN Remarks
Assembly

1 PR50206 Mount, Hose holder 1

2 PR50204 Panel,Front Upper Panel,1190 VB 1

3 PR50207 PTO Holder Mount 1

4 PIN-500-575 Pin 1/2 x 5-3/4 w/Lanyard & hairpin Clip 1
101 BL-8-125-C 1/2 UNC X 1 1/4 CARRIAGE BOLT GR5 ZINC 8
102 BL-6-100-C 3/8 UNC X 1 CARRIAGE BOLT GR5 ZINC 4
103 BL-6-075-C 3/8 UNC X CARRIAGE BOLT GR5 ZINC 2
105 BL-8-SW 1/2 SAE FW zC 8
106 BL-6-FW 3/8 USS FW ZC 1
107 BL-6-LN 3/8 UNC FIN HEX LOCK NUT NE A563 GrA ZINC 1
108 BL-6-LW 3/8 SPLIT LW zC 5
109 BL-6-N 3/8-16 HEX NUTS zZC 5
110 BL-6-SW 3/8 SAE FW zZC 7
111 BL-8-N 1/2-13 HEX FIN NUTS zZC 8
112 BL-8-LW 1/2 SPLIT LW zC 8

16




9-1-2
& SHIELDS, VB

()

/1
FRONT PANEL

17



7109-1-7 Endgate, 1190VB
Ref  Part No. Description Parts 1 Will Fit SN Remarks
Assembly
1 PR39050 Endgate Widmt, 1190 1
2 PR39052 Hinge Pin, Endgate, 1190 2
3 PR39056 Rubber Flap, Endgate, 1190 2
4  PR39057 Retaining Bar, Endgate Flap, Vertical 2
5 PR39063 Bar, Bottom, Belting Holder, End Gate, Spreader 1
6 PR39064 Belting, Bottom, End Gate, Spreader 1
7 PR50200 Belting,Endgate Flap 1
8 PR50201 Flat Bar 1
9 GF-1428 Grease Fitting 1/4' x 28 straight 2
101 BL-12-450-8 'x 4 1/2', HH C/S G8 ZC 2
102 PIN-10-40 Clevis Pin, Zinc-Plated, 5/8' Dia., 2 1/4 Long 2
103 BL-10-500-H 5/8-11 X 5 HEX CAP G5 ZC 2
104 BL-6-125-C 3/8 UNC X 1 1/4 CARRIAGE BOLT GR5 ZINC 26
105 BL-6-150-C 3/8 UNC X 1 1/2 CARRIAGE BOLT GR5 ZINC 2
106 BL-10-SW 5/8 SAE FW ZC @ 8
107 BL-12-FW ' Flat Washer 4
108 BL-12-LN ' Lock Nuts w/Nylon Inserts 2
109 BL-10-LN 5/8-11 HEX LN NE zC 4
110 BL-6-N 3/8-16 HEX NUTS zC 28
111 BL-6-LW 3/8 SPLIT LW zC 28
112 BL-6-SW 3/8 SAE FW zZC 28
113 PIN-0014 Spring Roll Pin, 5/32 x 1 1/2 Long 2

18




/109-1-7/
ENGATE, 1190 VB




7103-1-8 Front Splash Guard

Ref  Part No. Description Parts 1 Will Fit SN Remarks
Assembly
1 PR39182 Splash Guard, 790 & 1190 2

20



/103-1-8
FRONT SPLASH GUARD 7

21




7103-1-10 Walking Beam

Ref  Part No. Description Parts 1 Will Fit SN Remarks
Assembly
1 PR22972 Rocker, LH, 1190, 4 ' Center Shaft, 4' Spindles 1
2 PR22973 Rocker, RH,1190, 4 ' Center Shaft, 4' Spindles 1
3 PR43596 Retaining Ring, 4 1/2', External 2
4 PR34415 Bronze Bushing for Spreader, 4 ' Dia Shaft 4
5 GF-1827-65L Grease Fitting 1/8 NPT Long 65 2
6 H2-20-2MP-2MP 1/8in Grease Hose x 1/8MP x 1/8MP x 20in Long 2
7 DC-0010 Decal, Grease Every 10 hrs. 2
8 A-1501-2-2 1/8' MP x 1/8' FPX90 2
9 A-1404-2-2 1/8 MP x 1/8 FPX 2

22



Tl0a=1=18
WALKING BEAM

23




7109-1-10 Walking Beam, Drum Brakes

Ref  Part No. Description Parts 1 Will Fit SN Remarks
Assembly

1 PR22974 Rocker, 1190 V, LH, Drum Brakes 1

2 PR22975 Rocker, 1190 V, RH, Drum Brakes 1

3 PR43596 Retaining Ring, 4 1/2', External 2

4 PR34415 Bronze Bushing for Spreader, 4 ' Dia Shaft 4

5 GF-1827-65L Grease Fitting 1/8 NPT Long 65 2

6 H2-20-2MP-2MP 1/8in Grease Hose x 1/8MP x 1/8MP x 20in Long 2

7 DC-0010 Decal, Grease Every 10 hrs. 2

8 A-1501-2-2 1/8' MP x 1/8' FPX90 2

9 A-1404-2-2 1/8 MP x 1/8 FPX 2
10 PR22976 Brake Cylinder Cover, 1190 VB 1
11 PR22977 Cylinder Cover, 1190VB Drum Brake 1
100 BL-6-100-C 3/8 UNC X 1 CARRIAGE BOLT GR5 ZINC 4
101 BL-6-FW-USS8 3/8 FLAT WASHER, Large OD, G8 ZC 4
102 BL-6-SS-A AcornNut, 3/8 - 16, Stainless Steel 4

24



/109-1-10
WALKING BEAM e

25




7109-1-10.1 Hydraulic Assembly
Ref  Part No. Description Parts 1 Will Fit SN Remarks
Assembly

HA-1031 Hydraulic Hose Holder 3/8 12

4 PR60073 Spring Return Brake Cylinder, Hyd. Brakes 4

5  HV-1002 Eg;sysure Reducing/Relieving Valve 50-1500 w/RFF 1

6 HV-1002-K Standard Knob for HV-1002 1
100 BL-W1012-100-SS  #12-14 x 1' Self Tapping Screw, Stainless Steel 12
600 A-1603-6-6-6 Swivel T 3/8' NPTF 3
610 A-QD2010-8-8 Tractor Quick Coupler, Male, 1/2' w/ FPT 2
611 HA-1004-6 Test Point Plug #6 SAE Thread 1
612 HA-1005-T Test Point Probe 1
613 HA-1004-T Test Point Plug, 1/4' NPT 1
614 A-6901-6-6 6 SAE x 3/8' FPX 90 , Forged 3
615 A-1501-6-6 3/8' MP x 3/8' FPX90 6

26




/109-1-10.1
HYDRAULI1C BRAKE ASSEMBLY

]

HA-50-6MP-6MP
dW9-dW9-05-¥H

H4-46-6MP-6MP @ H4-40-6MP-6MP
% ®
=
il ¥ ST AT
o L 1000 PSI
5 @ H4-105-6MP-6MP
4@[}9
@ H4-105-6MP-6MP

&

27




7103-1-11 Hubs & Spindle, Tires & Wheels, Implement
Ref  Part No. Description Parts 1 Will Fit SN Remarks
Assembly
1 WHL-1210 Hub and Spindle Assembly 10 Bolt 4 4' Spindle 18K Rated
2 WHM-7101 550/60-22.5 Tire & Wheel Assy 4 1190

800 WBR-1210K X\lsr;(;(.el Bearing Kit for WHL-1210 Hub & Spindle 1 WHL-1210 ?r:](;ergf;(a):;e;ec;nes & cups
801 WHL-1210A Inner Cup 1

802 WHL-1210B Outter Cup 1

803 WHL-1210C Inner Cone 1

804 WHL-1210D Outer Cone 1

805 WHL-1210E Dust Cap 1

806 WHL-1210F Grease Seal 1

807 WHL-1210G Flange Nut, Spindle 1

808 WHL-1210H Washer, Spindle 1

809 WHL-1210I Cotter Pin, Spindle 1

810 WHL-1210J Wheel Stud Bolt 8

811 WHL-1210K Wheel Stud Nut 8

812 WHL-1210L Wheel Stud Washer 8

813 WHL-7104 Wheel, 16 x 22.5 - 7/15, 3/8' (+) Offset, HD, Painted 1 WHL-7101

814 WHT-7101 Tire, Implement, 560/60-22.5, 404 Tread 1

815 WHL-1210M Spindle 1

28



/103=-1-11

HUBS & SPINDLE, TIRES & WHEELS,

[IMPLEMENT

=

29



7109-1-11 Tires & Wheels, (Implement Tires), Drum Brakes

Ref  Part No. Description Parts 1 Will Fit SN Remarks
Assembly

Use a 7/8'
diameter

1 WHM-7102 550/60-22.5 Tire & Wheel Assy, 7/8' Stud Diameter 4 taper ream
bit to enlarge
stude holes.

801 WHT-7101 Tire, Implement, 560/60-22.5, 404 Tread 1

Wheel, 7/8 Stud, 16x22.5-7/15, 3/8'(+)Offset,

802 WHL-7108 painted

30



7109-1-11
TIRES & WHEELS, IMPLEMENT, DRUM BRAKES




7103-1-12 Hubs & Spindles, Tires & Wheels, Truck
Ref  Part No. Description Parts 1 Will Fit SN Remarks
Assembly
1 WHL-1210 Hub and Spindle Assembly 10 Bolt 4 4' Spindle 18K Rated
2 WHM-7105 425/65R22.5 Tire & Wheel Assy 4 1190
800 WBR-1210K X\lsr;(;(.el Bearing Kit for WHL-1210 Hub & Spindle 1 WHL-1210 ?r:](;ergf;(a):;e;ec;nes & cups
801 WHL-1210A Inner Cup 1
802 WHL-1210B Outter Cup 1
803 WHL-1210C Inner Cone 1
804 WHL-1210D Outer Cone 1
805 WHL-1210E Dust Cap 1
806 WHL-1210F Grease Seal 1
807 WHL-1210G Flange Nut, Spindle 1
808 WHL-1210H Washer, Spindle 1
809 WHL-1210I Cotter Pin, Spindle 1
810 WHL-1210J Wheel Stud Bolt 8
811 WHL-1210K Wheel Stud Nut 8
812 WHL-1210L Wheel Stud Washer 8
813 WHL-7105 22.5 X 13 Wheel 10 Bolt 1 WHM-7105 é%léi%)sﬁsvx?ﬁn ezero Offset
814 WHT-7105 Used Truck Tire 425/65R22.5 1
815 WHL-1210M Spindle 1

32



/103-1-17
HUBS & SPINDLES, TIRES & WHEELS, TRUCK

=

33




7109-1-12 1190VB Weigh Scale System - w/ AutoLog GPS
Ref  Part No. Description Parts 1 Will Fit SN Remarks
Assembly
SWS-4604-003 Indicator, W/AutoLog, NT460 1
SWS-4604-006 Rail Mount, Monitor mount 1
SWS-4605-003 J-Box 6 Pt 1
SWS-4605-004 J Box Cable, 9m 1
SWS-4605-005 Power Cable 4- wire, 3m Cable 1
1 SWS-4605-001 Cell, dia 2.875 DB -21 1
2 PR90023 Hitch 1
3 PR90012 Spindle Scale Bushing 4
4  SWS-4606-001 Cell-3.75 SA-21FT-16K Hub 4
5 WHL-1210-LCS Wheel Hub Seal, Load Cell Spindle Seal 4
6 WHL-1210-HC Complete Hub For WHL-1210, Without the Spindle 4
7 WHL-1210H Washer, Spindle 4
8 WHL-1210G Flange Nut, Spindle 4
9 WHL-1210I Cotter Pin, Spindle 4

34




71091-12
1190VB WEIGH SCALESYSTEM
W/ AUTOLOG GPS

35




. . .
7109-2-1 1,000 RPM, 1-3/8' CV Driveline, Front
Ref  Part No. Description Parts 1 Will Fit SN Remarks
Assembly
1 PTS-1008 1000 rpm CV Driveline, 1-3/8' Front, 7109 1
801 PTS-1008A Yoke, 1 3/8'-21 Spline 1
802 PTS-1008B Double Yoke 2 Special Order Only
803 PTS-1008C Zerk, Double Yoke 2 Special Order Only
804 PTS-1008D Inboard Yoke, 1b 1
805 PTS-1008E Cross & Bearing Kit 2
806 PTB-1014C Spring Pin 10 X 75 2 Special Order Only
807 PTS-1008F Inner Profile, 1bGA 1
808 PTS-1008G Profile and Sleeve WA 1
809 PTS-1008H Inboard Yoke, 2a 1 Special Order Only
810 PTS-1008J Yoke, 1 3/4'-20 Spline 1
811 PTS-1008K CV Guard and Bearing Assy 2 Special Order Only
812 PTS-1008L Guard Cone, 3 Rib 2 Special Order Only
813 PTS-1002J PTO Shield Bearing Ring 2 Special Order Only
814 PTS-1008M Guard Tube Outer 1 Special Order Only
815 PTS-1008N Guard Tube, Inner 1 Special Order Only
816 PTS-1002K PTO Shield Safety Chain 1 Special Order Only
817 PTS-1010N Support Bearing 1 Special Order Only
818 PTS-1010K Screw 14 Special Order Only
819 PTS-1010L Decal, Outer 1 Special Order Only
820 PTS-1010M Decal, Inner 1 Special Order Only
821 PTB-1014L Zerk 1 Special Order Only
822 PTS-1008P Cross Bearing & Kit 2
823 PTS-1008Q CV Lubrication Decal 1 Special Order Only
824 PTS-1008-FS Front Shield Kit, Complete 1
825 PTS-1008-RS Rear Shield Kit, Complete 1
826 PTB-1014P ASGE Collar Kit 1
827 PTS-1008R ASG Collar Kit 1

36



828

829

PTS-1008-FH

PTS-1008-RH

Front, Half Shaft

Rear, Half Shaft

37



1000 RPM,

/109-2-1
[-3/8" CV DRIVELINE, FRONT

=T Q S
%) ?@\”}” v

38




39



7109-2-2

Ref  Part No.

1  PTS-1009
801 PTS-1009L
802 PTS-1010B
803 PTS-1009B
804 PTS-1010C
805 PTB-1014E
806 PTS-1009M
807 PTS-1010D
808 PTS-1009N
809 PTB-1014l
810 PTS-1002J
811 PTS-1009P
812 PTS-1009Q
813 PTS-1010K
814 PTS-1010L
815 PTS-1010M
816 PTS-1002K
817 PTS-1009J
818 PTS-1009K
819 PTS-1009-FH
820 PTS-1009-RH
831 PTS-1009E-B
832 PTS-1009E-C
833 PTS-1009E-D
834 PTS-1009E-E
835 PTS-1009E-F
836 PTS-1009E-G

838 PTS-1009E-A

Driveline, Rear

Description

Driveline, Rear, Verticals
Cut-Out Clutch

Cross & Bearing Kit
Inboard Yoke, 1b

Spring Pin

Inner Profile

Outer Profile

Inboard Yoke
Overunning Clutch
Shield Cone 6 Rib

PTO Shield Bearing Ring
Guard Tube Outer
Guard Tube Inner
Screw

Decal, Outer

Decal, Inner

PTO Shield Safety Chain
Decal

CC Lock Assembly
Front, Half Shaft

Rear, Half Shaft
Housing

Hub 1-3/4'-20 Spl CC
Spring Pack

Washer

Retaining Ring

Sealing Ring

Cam

40

Parts i

Will Fit SN

Assembly
1

Remarks

Special Order Only

Special Order Only
Special Order Only
Special Order Only
Special Order Only
Special Order Only
Special Order Only
Special Order Only
Special Order Only
Special Order Only
Special Order Only
Special Order Only
Special Order Only
Special Order Only
Special Order Only
Special Order Only
Special Order Only
Special Order Only
Special Order Only
Special Order Only

Special Order Only

Special Order Only
Special Order Only

Special Order Only



839 PTS-1009E-H Bushing - In Part PTS-1009E-C 2

841 PTS-1020A-A Clutch Housing 1 Special Order Only
842 PTS-1009N-A Hub 1 Special Order Only
843 PTS-1010F-A Key 2
844 PTS-1010F-B Leaf Spring 2
845 PTS-1009N-B Supporting Ring 1 Special Order Only
846 PTS-1010F-G Retaining Ring 1 Special Order Only
847 PTS-1009N-C Clamp Bridge 2 Special Order Only
848 PTS-1009N-D Hex Bolt - M16 x 110L 2
849 PTS-1009N-E Locknut - M16 2
850 PTS-1008C Zerk, Double Yoke 1 Special Order Only

41



7109-2-¢
1000 RPM, 1-374" CV DRIVELINE

42




43



. . .
7109-2-3 1,000 RPM, 1-3/4' CV Driveline
Ref  Part No. Description Parts 1 Will Fit SN Remarks
Assembly
1 PTS-1013 1000 rpm CV Driveline, 1-3/4' Primary, 1190 Vert. 1
800 PTS-1013-FH Front, Half Shaft 1
801 PTS-1008J Yoke, 1 3/4'-20 Spline 2
802 PTS-1008B Double Yoke 2 Special Order Only
803 PTS-1017C Zerk-in Item 2 2
804 PTS-1008D Inboard Yoke, 1b 1
805 PTS-1008E Cross & Bearing Kit 2
806 PTS-1010C Spring Pin 2 Special Order Only
807 PTS-1008F Inner Profile, 1bGA 1
809 PTS-1008H Inboard Yoke, 2a 1 Special Order Only
811 PTS-1008S CV Guard & Bearing Assy 2
812 PTS-1008L Guard Cone, 3 Rib 2 Special Order Only
813 PTS-1002J PTO Shield Bearing Ring 2 Special Order Only
816 PTS-1002K PTO Shield Safety Chain 1 Special Order Only
817 PTS-1010N Support Bearing 1 Special Order Only
818 PTS-1010K Screw 14 Special Order Only
819 PTS-1010L Decal, Outer 1 Special Order Only
820 PTS-1010M Decal, Inner 1 Special Order Only
821 PTB-1014L Zerk 1 Special Order Only
822 PTS-1008P Cross Bearing & Kit 2
823 PTS-1008Q CV Lubrication Decal 1 Special Order Only
826 PTS-1013-RH Rear, Half Shaft 1

44



¢ 109—7—g
1000 RPM, 1-374" CV DRIVELINE

&

an

T

i 1 3/4" -20 SPL.
2} 4 w
PEC| T

45




7109-2-5

Ref  Part No.
1 PR33228
2 PR50202

3 BR-085-RAK

4  BR-175-085-

5 GF-1827

601 GF-4-4

602 A-1404-2-2

603 H2-200-2mp-2mp

604 GFA-51942

606 A-1501-2-2

608 H2-56-2MP-2MP

609 H2-41-2MP-2MP

610 H2-130-2MP-2MP

611 HA-1031

612 WT-11

613 PR50208

Main Drive Shaft & Shields

Description

Shaft, Main, Vertical Beater Spreader

PTO Shield, 1190 Vertical Beater Spreader
Bearing Housing 85 mm

Bearing, 1 'ID, TS

Grease Fitting 1/8 NPT Straight

4' Grease Manifold

1/8 MP x 1/8 FPX

1/8 in grease hose 1/8MP x 1/8MP x 200 in long
1/4'-28 Straight Adapter

1/8' MP x 1/8' FPX90

1/8in Hose x 1/8MP x 1/8MP x 56in

1/8 in grease hose 1/8MP x 1/8MP x 41 in long
1/8' Grease Hose 1/8MP x 1/8MP x 130' Long
Hydraulic Hose Holder 3/8

Wire Tie 11"

Spacer, Drive Shaft Shield

46

Parts i

Will Fit SN

Assembly
1

12

Remarks



¢ 108—7-g
MAIN DRIVE SHAFT & SHIELDS

rJa--
M
» \t;

/
(&S
A
ey &

.ol

47



7109-2-7

Ref

10
11
12
13
14
15
101
102
103
104
105
106
107
108
109
110
111

112

Part No.

HP-1038
PR5052
PR50501
PR50502
PR5050-B
PR50601
PR50600
VTB-0001
VTB-0008
VTB-0007
VTB-1899-F3
VTB-1899-B3
VTB-1899-C3
VTB-1899-P2
BR-175-085-I
BR-085-4PF
BL-9-200-H8
BL-9-FW-8
BL-9-LN
BL-6-100-C
BL-6-SW
BL-6-N
BL-6-LW
BL-10-SW
BL-7-125-HH
BL-10-200-H
BL-10-175-H8

BL-10-LN

Description

Gear Lube, 80W90 @ Quart
Panel,Bottom Vertical Beater

Angle, Floor Verical Beater

Shim, Bottom Panel under Gearbox
Sheet Steel

Panel,Right Side,1190 Vertical Beater
Panel, Left Side,1190Vertical Beater
Top Plate, Bearing Plate, Vert Beater
Vertical Beater, RH, 1190VB

Vertical Beater, LH, 1190VB

Knife, Weight Specific

Right Blade

Left Blade

Gear Box, 1000 RPM, 790VB, 1190VB

Bearing, 1 'ID, TS

85mm Four Bolt Piloted Flange Housing

9/16-12 x 2, Hex Head, Grade 8
9/16' Grade 8 Flat Washer

9/16' Lock Nuts w/Nylon Inserts

3/8 UNC X 1 CARRIAGE BOLT GR5 ZINC

3/8 SAE FW zC

3/8-16 HEX NUTS zC

3/8 SPLIT LW zZC

5/8 SAE FW ZC @

7/16' x 1 1/4', Hex Head, Gr 5, Zinc
5/8-11 X 2 HEX CAP G5 zZC
5/8-11 X1 HEX CAP G8 ZC

5/8-11 HEX LN NE zZC

48

Parts i

1190VB Main Beater, S.N.'s 71111001-

Will Fit SN

Assembly

11

42

11

11

16

16

16

17

17

17

17

132

136

Hydra Ram
Spreader

71113001-

Remarks



113

114

115

601

602

603

604

605

606

810

BL-7-LW

BL-7-SW

BL-10-200-H8

GF-2-2

A-1404-2-2

GF-1827

H2-71-2MP-2MP

H2-102-2MP-2MP

A-1503-2-2

VTB-1899-A3

7/16' Split LW,Zinc Coated

7116 SAE FW ZC

5/8-11 X 2 HEX CAP G8 ZC

2' Grease Manifold

1/8 MP x 1/8 FPX

Grease Fitting 1/8 NPT Straight

1/8 in grease hose 1/8MP x 1/8MP x 71 in long
1/8 in grease hose 1/8MP x 1/8MP x 102 in long
1/8' MP x 1/8' FPX 45

Knife

49



/109-2~7
MAIN BEATER

(AS NEEDED) |

50



51



7109-2-7.1

Ref

801
802
803
804
805
806
807
808
809
810
811
812
813
814
815
816
817
818
819
820
821
822
823
824
825
826
827

828

Part No.

VTB-1899-A1
VTB-1899-B1
VTB-1899-C1
VTB-1899-D1
VTB-1899-E1
VTB-1899-F1
VTB-1899-G1
VTB-1899-H1
VTB-1899-J1
VTB-1899-K1
VTB-1899-L1
VTB-1899-M1
VTB-1899-N1
VTB-1899-P1
VTB-1899-Q1
VTB-1899-R1
VTB-1899-S1
VTB-1899-T1
VTB-1899-U1
VTB-1899-V1
VTB-1899-W1
VTB-1899-X1
VTB-1899-Y1
VTB-1899-71
VTB-1899-A2
VTB-1899-B2
VTB-1899-C2

VTB-1899-D2

Gear Box, Main Beater

Description

Housing
Housing

Shaft
Threaded Ring
Washer

Bevel Pinion Z=13
Bearing 32209
Bearing 6311
Gear Z=24
Circlip E 55
Threaded Ring
Spacer

O-ring 2212

Screw, hex-hd M14X30

Calotte

Gasket

Oil Seal

Bearing 6311-2RS
Shaft

Spacer

Gear Z=22
Bearing 32210

Spacer L=428

Screw, hex-hd M14X35

Gasket
Right Spacer L=178
Qil Lev. Indicator

Oil Plug, 1/2' Gas

Parts i

Will Fit SN

Assembly
1

Remarks

Reference Only, Special Order

Reference Only, Special Order

Replace with #GBXA-5-ST10B



829

830

831

832

833

834

835

836

837

VTB-1899-E2

VTB-1899-F2

VTB-1899-G2

VTB-1899-H2

VTB-1899-J2

VTB-1899-K2

VTB-1899-L2

VTB-1899-M2

VTB-1899-N2

Oil Plug, 1' Gas.

Left Spacer, L=178

Bevel Pinion Z=17

Gasket

Hub

Oil Seal

Shaft

Hub Complete, 790, 1190VB Gearbox

Calotte Complete, 790, 1190VB Gearbox

53




7109-2-7A Main Beater, S.N.'s -71110016

Ref

101
102
103
104
601
602
603
604
605
801
802
803
804
805
806
807
808
810
811
812
813

814

Part No.

HP-1038
VTB-1899
PR5052
PR50501
PR50502
PR5050-B
BL-9-200-H8
BL-9-FW-8
BL-9-LN
BL-10-200-H8
GF-2-2
A-1404-4-4
GF-1827-45
H2-71-2MP-2MP
H2-102-2MP-2MP
VTB-1899-P2
VTB-1899-Q2
VTB-1899-R2
VTB-1899-S2
VTB-1899-T2
VTB-1899-T3
VTB-1899-U2
VTB-1899-V2
VTB-1899-W2
VTB-1899-Y2
VTB-1899-72
VTB-1899-A3

VTB-1899-B3

Description

Gear Lube, 80W90 @ Quart

Vertical Beater System, 1190, 1000rpm
Panel,Bottom Vertical Beater

Angle, Floor Verical Beater

Shim, Bottom Panel under Gearbox
Sheet Steel

9/16-12 x 2, Hex Head, Grade 8

9/16' Grade 8 Flat Washer

9/16' Lock Nuts w/Nylon Inserts

5/8-11 X 2 HEX CAP G8 ZC

2' Grease Manifold

1/4 MP x 1/4 FPX

Grease Fitting 1/8 NPT 45

1/8 in grease hose 1/8MP x 1/8MP x 71 in long
1/8 in grease hose 1/8MP x 1/8MP x 102 in long
Gear Box, 1000 RPM, 790VB, 1190VB
Right Panel

Left Panel

Cross Bar

Bearing, Vertical Beater -70210019
Bearing Housing, Vertical Beater

Right Beater

Left Beater

Screw, hex-hd M14X40

Screw, hex-hd M18X45

Nut M18-8G

Knife

Right Blade

54

Parts i

Will Fit SN

Assembly

11

16
16
16

12

48

11

Hydra Ram
Spreader

Remarks



815

816

817

818

819

VTB-1899-C3

VTB-1899-D3

VTB-1899-E3

PR50600

PR50601

Left Blade

Screw, hex-hd M16x40

Nut M16x1.5

Panel, Left Side,1190Vertical Beater

Panel,Right Side,1190 Vertical Beater

55

11

128

128



M

[09-2-/A
[N BEATER

I=

56




57



7109-2-7C  1190VB Main Beater w/ Counterbalance Knives Only
Ref  Part No. Description Parts 1 Will Fit SN Remarks
Assembly
0 HP-1038 Gear Lube, 80W90 @ Quart 11 gz:’ég difm
1 PR5052 Panel,Bottom Vertical Beater 1
2 PR50501 Angle, Floor Verical Beater 2
3 PR50502 Shim, Bottom Panel under Gearbox 1
4 PR5050-B Sheet Steel 0
5 PR50601 Panel,Right Side,1190 Vertical Beater 1
6 PR50600 Panel, Left Side,1190Vertical Beater 1
7 VTB-0001 Top Plate, Bearing Plate, Vert Beater 1
8 VTB-0008 Vertical Beater, RH, 1190VB 1
9 VTB-0007 Vertical Beater, LH, 1190VB 1
10 VTB-1899-F3 Knife, Weight Specific 64 71113001-
13 VTB-1899-P2 Gear Box, 1000 RPM, 790VB, 1190VB 1
14 BR-175-085-1 Bearing, 1 %' ID, TS 2
15 BR-085-4PF 85mm Four Bolt Piloted Flange Housing 2
101 BL-9-200-H8 9/16-12 x 2, Hex Head, Grade 8 16
102 BL-9-FW-8 9/16' Grade 8 Flat Washer 16
103 BL-9-LN 9/16' Lock Nuts w/Nylon Inserts 16
104 BL-6-100-C 3/8 UNC X 1 CARRIAGE BOLT GR5 ZINC 17
105 BL-6-SW 3/8 SAE FW ZC 17
106 BL-6-N 3/8-16 HEX NUTS zC 17
107 BL-6-LW 3/8 SPLIT LW zZC 17
108 BL-10-SW 5/8 SAE FW ZC @ 8
109 BL-7-125-HH 7/16' x 1 1/4', Hex Head, Gr 5, Zinc 8
110 BL-10-200-H 5/8-11 X 2 HEX CAP G5 zZC 4
111 BL-10-175-H8 5/8-11 X 1 % HEX CAP G8 ZC 132
112 BL-10-LN 5/8-11 HEX LN NE zC 136
113 BL-7-LW 7/16' Split LW,Zinc Coated 8
114 BL-7-SW 7/16 SAE FW zZC 8

58




601

602

603

604

605

606

810

GF-2-2

A-1404-2-2

GF-1827

H2-71-2MP-2MP

H2-102-2MP-2MP

A-1503-2-2

VTB-1899-A3

2' Grease Manifold

1/8 MP x 1/8 FPX

Grease Fitting 1/8 NPT Straight

1/8 in grease hose 1/8MP x 1/8MP x 71 in long
1/8 in grease hose 1/8MP x 1/8MP x 102 in long
1/8' MP x 1/8' FPX 45°

Knife

59



71092-7C

(AS NEEDED) ]

60



61



7109-3-1 Hydraulics, Control Valve To Push Off Cylinders
Ref  Part No. Description Parts 1 Will Fit SN Remarks
Assembly
1 A-6500-10 Elbow, 5/8' MJ x 5/8' FIX 1
2 A-6801-L-10 Elbow, Long, 5/8' MJ x 10 SAE 5
3 A-6801-10 Elbow, 5/8' MJ x 10 SAE 1
4 H-T7001 Hyd Tube, Primary/Sec Cylinder, 5/8' Dia. & Will replace AW22524
5 A-2500-10 Elbow, 5/8' MJ x 5/8' MJ 1
6 H-T7002 Hyd Tube, Primary to Sec. Cylinder, 5/8' dia. 2
7 H8-40-10MJ-10MJ 1/2' hose 5/8' MJ x 5/8' MJ x 39.75' long 2
8 H-T7003 Hyd Tube, Primary Cylinder, Rear, 5/8' dia. 1
9 A-2403-10 Union, 5/8' MJ x 5/8' MJ 1
10 H-T7024 Hyd. Tube,Pusher Cyl.,Rear To Tractor, 1190VB 1
11 H8-100-8MP-10MJ 1/2 in hose 1/2MP x 5/8 MJ x 100 in long 1
12 H8-88-8MP-10FJ 1/2 in hose 1/2MP x 5/8 FJ x 88 in long 1
15 A-QD2010-8-8 Tractor Quick Coupler, Male, 1/2' w/ FPT 2
17 HWwW-10 5/8' OD Washer for Hydraulic Tube/Hose 14
601 HY-TRAN Hytran @ gal 5

62



63














































































